CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A4 Page 131 of 161
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NTNV-n41-PC3-30-80-H-DFT-BPSK-Edge_1RB_Left-30-1000-P  NTNV-n41-PC3-30-80-H-DFT-BPSK-Edge_1RB_Left-1000-3000-P
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RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz saL
. A 2048 @ SWT 15 & VBW 3 MHz _Mode Sweep ou

s6L
Count 5/5

RefLevel 1000dBm ~ Offsct 21.60dB @ RBW 1 MHz
2048 @ SWT 15 & VBW 3 MHz _Mode Sweep
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NTNV-n41-PC3-30-80-H-DFT-BPSK-Edge_1RB_Left-18000-3000
0-PASS

NTNV-n41-PC3-30-80-H-DF T-BPSK-Edge_1RB_Left-3000-1800
0-PASS

saL RefLevel 2500dBm  Offset 674 B * RBW 1 MHz
. a 3548 @ SWT 15 ® VBW 3 Mz _Mode Sweep
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PASS
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saL RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz
. a 2048 @ SWT 15 & VBW 3 MHz _Mode Sweep
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15 & VBW 3 MHz _Mode Sweep

. A 2048 @ SWT
Sweep

2GHz/

18.0 GHz 30001 pts

30.0GH:

18.0GHz

5 GHz/

3.0GHz 20001 pts

NTNV-n41-PC3-30-80-H-DFT-QPSK-Edge_1RB_Left-3000-1800  NTNV-n41-PC3-30-80-H-DFT-QPSK-Edge_1RB_Left-18000-3000
0-PASS

0-PASS
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RefLevel 2500dBm  Offset 674 B * RBW 1 MHz saL
. A 3548 @ SWT 15 ® VBW 3 Mz _Mode Sweep ou

RefLevel 2500dBm  Offset 691 B * RBW 100kHz
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15 ® VBW 300kHz _Mode Sweep
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NTNV-n41-PC3-30-90-L-DF T-BPSK-Edge_1RB_Left-30-1000-PA  NTNV-n41-PC3-30-90-L-DFT-BPSK-Edge_1RB_Left-1000-3000-P
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RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz
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-PASS 0-PASS
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NTNV-n41-PC3-30-90-L-DF T-QPSK-Edge_1RB_Left-30-1000-PA  NTNV-n41-PC3-30-90-L-DFT-QPSK-Edge_1RB_Left-1000-3000-P
SS ASS




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A4 Page 134 of 161

RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz saL
. A 2048 @ SWT 15 & VBW 3 MHz _Mode Sweep ou
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NTNV-n41-PC3-30-90-L-DF T-QPSK-Edge_1RB_Left-3000-1800  NTNV-n41-PC3-30-90-L-DFT-QPSK-Edge_1RB_Left-18000-3000
0-PASS

0-PASS

RefLevel 2500dBm  Offset 674 B * RBW 1 MHz
15 ® VBW 3 MHz _Mode Sweep

s6L
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NTNV-n41-PC3-30-90-M-DFT-BPSK-Edge_1RB_Left-30-1000-P  NTNV-n41-PC3-30-90-M-DFT-BPSK-Edge_1RB_Left-1000-3000-
PASS

ASS
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Count 5/5

saL RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz
. a 2048 @ SWT 15 & VBW 3 MHz _Mode Sweep

RefLevel 1000dBm ~ Offsct 21.60dB @ RBW 1 MHz
15 & VBW 3 MHz _Mode Sweep
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NTNV-n41-PC3-30-90-M-DF T-BPSK-Edge_1RB_Left-3000-1800  NTNV-n41-PC3-30-90-M-DFT-BPSK-Edge_1RB_Left-18000-3000
0-PASS

0-PASS
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saL RefLevel 2500dBm  Offset 674 B * RBW 1 MHz
. A 3548 @ SWT 15 ® VBW 3 Mz _Mode Sweep
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RefLevel 2500dBm  Offset 691 B * RBW 100kHz
. 354 ® SWT

15 ® VBW 300kHz _Mode Sweep
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NTNV-n41-PC3-30-90-M-DF T-QPSK-Edge_1RB_Left-3000-1800 NTNV-n41-PC3-30-90-M-DFT-QPSK-Edge_1RB_Left-18000-3000
0-PASS 0-PASS
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RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz saL
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NTNV-n41-PC3-30-90-H-DFT-BPSK-Edge_1RB_Left-3000-1800  NTNV-n41-PC3-30-90-H-DFT-BPSK-Edge_1RB_Left-18000-3000
0-PASS

0-PASS

RefLevel 2500dBm  Offset 674 B * RBW 1 MHz
15 ® VBW 3 MHz _Mode Sweep

s6L
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saL RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz
. a 2048 @ SWT 15 & VBW 3 MHz _Mode Sweep

RefLevel 1000dBm ~ Offsct 21.60dB @ RBW 1 MHz
. A 2048 @ SWT

15 & VBW 3 MHz _Mode Sweep

2GHz/ 30.0GHz

18.0 GHz 30001 pts

18.0GHz

5 GHz/

3.0GHz 20001 pts

NTNV-n41-PC3-30-90-H-DFT-QPSK-Edge_1RB_Left-3000-1800 = NTNV-n41-PC3-30-90-H-DFT-QPSK-Edge_1RB_Left-18000-3000
0-PASS 0-PASS
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RefLevel 1000dBm ~ Offsct 21.60dB @ RBW 1 MHz saL s6L
. 2048 @ SWT 15 & VBW 3 MHz _Mode Sweep Count 5/5
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NTNV-n41-PC3-30-100-L-DFT-QPSK-Edge_1RB_Left-18000-300
00-PASS

NTNV-n41-PC3-30-100-L-DFT-QPSK-Edge_1RB_Left-3000-180
00-PASS
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00-PASS
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NTNV-n41-PC3-30-100-H-DF T-BPSK-Edge_1RB_Left-3000-180
00-PASS
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PASS
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00-PASS
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NTNV-n41-PC3-30-100-H-DF T-BPSK-Edge_1RB_Left-18000-300

00-PASS
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-PASS
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NTNV-n41-PC3-30-100-H-DF T-QPSK-Edge_1RB_Left-18000-300
00-PASS



